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WDMA HALLMARK CERTIFICATION PROGRAM 
REPORT SUBMISSION FORM 
 

 

THIS FORM IS TO BE COMPLETED BY THE MANUFACTURER AND SUBMITTED TO AMS PRIOR TO OR ALONG WITH SUBMISSION OF EACH 

NEW OR REVISED TEST REPORT FOR CERTIFICATION TO THE HALLMARK PROGRAM. ANY QUESTIONS PLEASE CONTACT AMS AT 315-

646-2234 OR staff@amscert.com. 

 

Manufacturer:  Eagle Window and Door, Inc.              Contact:  Todd Bergstrom 

 

Plant Location(s):       Phone: 563-556-2270 
(list all plants where product is made) 

2045 Kerper Blvd. Dubuque, IA  52004-1072 

 

Test Report # : 62927.02-602-44                   Email:  tbergstrom@eaglewindow.com 

 

 

Product Relationship: 

 

Extension of currently certified product? X yes  no  n/a Recertification    New X 

            (check one) 

I f yes, what CCL #  ? 099-H-646.03  

 

Difference from Certified Product:  Report re-written to A440.08 standard. 

 

Is this a Gateway Test ?   yes  no X n/a  

 

Does this report require a Gateway Report #  ?   yes  no X n/a Report # :      

 

 

Impact Report:  

 

I f this is not an impact report check here:  X 

 

AWS Report #     

 

Test Plan #  ?   yes  no X n/a  

 

Installation Instructions submitted ?   yes  no X n/a  

 

 

Certification to Florida: 

 

I f this will not be submitted to Florida check here:   

 

AMS to Input to Database   yes  no  n/a  

 

Manufacturer to input  X yes  no  n/a  
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WDMA HALLMARK CERTIFICATION PROGRAM 
REPORT SUBMISSION FORM 
 

 

 
Product Name:     8080 Ascent Clad Sliding Patio Door     
(as to be listed on CCL) 

 

Product Type:  Sliding Door 

 

Additional Manufacturer ID # :         n/a 

 

 

Hallmark CCL  Standard     Rating 

 

   ANSI /AAMA/NWWDA 101/ I .S. 2 97   

 

  101/ I .S.2/NAFS-02     

 

  AAMA/WDMA/CSA/101/ I .S.2/A440-05                         

 

X   AAMA/WDMA/CSA/101/ I .S.2/A440-08                         

 
  ASTM E 1996 99 /  E1886-97 

 

  ASTM E 1996 01 /  E1886-97 

 

   ASTM E 1996 02 /  E1886-02    

 

  ASTM E 1996 03 /  E1886-02 

 

  ASTM E 1996 04 /  E1886-04 

 

  ASTM E 1996 05 /  E1886-05 

 

  ASTM E330 02 

 

  ANSI  A250.13-03 

 

  TAS 201-94 

 

  TAS 202-94 

 

  TAS 203-94 

 

  Other: 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AAMA/WDMA/CSA TEST REPORT 

 

Rendered to: 

 

EAGLE WINDOW & DOOR, INC. 

 

SERIES/MODEL:  8080 Ascent Sliding Patio Door 

PRODUCT TYPE:  Aluminum Clad Sliding Door (XO) 

 

 

 

Title Summary of Results 

AAMA/WDMA/CSA 101/I.S.2/A440-05 SD-LC30 2432 x 2438 (96 x 96) 

AAMA/WDMA/CSA 101/I.S.2/A440-08 LC-PG30-SD 2432 x 2438 (96 x 96) 

ANSI/AAMA/NWWDA 101/I.S.2-97 SGD-LC30 (96 x 96) 

Design Pressure* ±1440 Pa (30.08 psf) 

Operating Force (in motion) 80 N (18 lbf) 

Air Infiltration 0.20 L/s/m
2
 (0.04 cfm/ft

2
) 

Canadian Air Infiltration/Exfiltration Level* A3 

Water Penetration Resistance Test Pressure* 290 Pa (6.06 psf) 

Uniform Load Structural Test Pressure ±2160 Pa (45.11 psf) 

Forced Entry Resistance Grade 10 

*-Optional Secondary Designators 

 Test Completion Date: 02/23/06 

 

Reference must be made to Report No. 62927.02-602-44, dated 11/26/08 for complete test 

specimen description and data. 
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 5906 Saxon Avenue 
 Schofield, WI 54476 
 phone:  715-241-8624 
 fax:  715-241-8425 
 www.archtest.com 



 

 

AAMA/WDMA/ CSA TEST REPORT 

 

Rendered to: 

 
EAGLE WINDOW & DOOR, INC 

2045 Kerper Boulevard 
Dubuque, Iowa  52004-1072 

 

Report No.:  62927.02-602-44 

Test Date:                02/17/06 

Through:                02/23/06 

Report Date:                11/26/08 

Expiration Date:                02/23/10 

 

Project Summary:  Architectural Testing, Inc. was contracted by Eagle Window & Door, Inc. 

to perform testing on a Series/Model 8080 Ascent Sliding Patio Door, Aluminum Clad Sliding 

Door (XO) at Architectural Testing, Inc. test facility in Schofield, Wisconsin.  The sample tested 

successfully met the performance requirements for an SD-LC30 2432 x 2438 (96 x 96), LC-

PG30-SD 2432 x 2438 (96 x 96) and SGD-LC30 (96 x 96) rating.  Test specimen description 

and results are reported herein. 

 

Test Specification(s):  The test specimen was evaluated in accordance with the following: 

AAMA/WDMA/CSA 101/I.S.2/A440-05, Standard/Specification for Windows, Doors and Unit 

Skylights. 

 

AAMA/WDMA/CSA 101/I.S.2/A440-08, NAFS - North American Fenestration 

Standard/Specification for Windows, Doors, and Skylights. 

 

ANSI/AAMA/NWWDA 101/I.S.2-97, Voluntary Specifications for Aluminum, Vinyl (PVC) and 

Wood Windows and Glass Doors. 

 

Test Specimen Description: 

Series/Model:  8080 Ascent Sliding Patio Door 

 

Product Type:  Aluminum Clad Sliding Door (XO) 

 

Overall Size:  2432 mm (95-3/4") wide by 2438 mm (96") high 

 

Panel Size(s):  1229 mm (48-3/8") wide by 2359 mm (92-7/8") high 

 

Overall Area:  5.94 m² (63.83 ft
2
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Test Specimen Description:  (Continued) 

 

Finish:  All aluminum was painted white and interior wood was natural. 

 

Glazing Details:  The sash utilized nominal 19.1 mm (3/4") thick insulated glass fabricated 

from two sheets of 3.97 mm (5/32") thick clear tempered glass separated by an 11.1 mm 

(7/16") stainless steel spacer system.  The glass was set from the interior against 4.00" long 

by 0.250" wide by 0.062" thick glazing shims spaced 16" to 24" on center with a 

continuous backbed of silicone sealant and butyl tape.  Neoprene glass setting blocks were 

employed at the glazing pocket perimeter.  Interior wood stops employed foam tape and 

was secured with 1-1/4" wire brads spaced 6" to 9" on center. 

 

Weatherstripping: 

 

Description    Quantity Location 

 

0.335" wide by 0.336" high    1 Row Interior leg of extruded aluminum 

foam filled bulb     parting stop at head and jambs 

 

0.370" wide by 0.335" high    1 Row Stationary panel at interlocking stile 

foam filled bulb 

 

0.281" backed by 0.313"    1 Row Stationary panel at interlocking stile 

high pile with fin 

 

0.270" backed by 0.312"    1 Row Bottom rail of active panel 

high pile with fin 

 

1.500" long by 0.593" wide       1  Frame sill at interlock 

by 0.699" thick foam sill pad 

 

1.000" backed by 0.312" high       2  Located on top of the foam sill pad 

pile by 0.312" wide pad 

 

Frame Construction:  The wood frame members consisted of laminated veneer lumber 

(LVL) at the head and jambs, the sill was of fiberglass construction.  The frame corners at 

the head consisted of square cut, rabbet joint, sealed and secured with three (3) #8 by 1-

3/4" screws per corner.  The sill corners were square cut, foam gasket applied and also 

employed a nylon sill riser block at each end, silicone sealed and secured with three (3) #8 

by 2-1/2" long screws per corner.  A wood parting stop was employed at the frame head 

and jamb of the stationary panel and secured through the wood frame member with 1" wire 

brads spaced approximately 6" on center.  An extruded aluminum parting stop was 

employed at the frame head and jamb of the active panel, set in a continuous bed of 

silicone and secured through the frame jamb with #6 by 1" screws and the head employed 

#6 by 1-1/4" screws spaced approximately 12" to 17" on center. 
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Test Specimen Description:  (Continued) 

 

Frame Construction:  (Continued) An interior wood head stop was slid into an extruded 

aluminum guide track which was employed at the interior leg of the frame head and 

secured with #8 by 3/4" screws spaced approximately 12" on center.  Interior wood side 

stops were employed at the frame jambs and secured with a vinyl blind nailing spline that 

was press-fit between both the frame and the wood side stop.  The fiberglass sill utilized a 

wood trim at the interior which employed a 1-1/2" wide double sided tape between the 

wood trim and the fiberglass sill and was secured with #6 by 1-1/4" screws spaced 

approximately 12" on center.  The extruded aluminum frame cladding at the head was 

miter cut, silicone sealed, corner keyed and secured with one (1) #5 by 1-3/4" screw per 

corner.  The cladding at the sill was square cut, foam gasket applied, silicone sealed and 

secured through the fiberglass sill to the cladding with one, (1) #6 by 1" screw per end.  

The frame cladding was snap-fit to the wood frame members at the head and jambs.  The 

sill employed a vinyl stationary support block at the stationary panel which was set in a 

continuous bed of silicone and secured through the fiberglass sill to the support block with 

#10 by 1" screws spaced 10" to 13" on center.  Extruded aluminum cladding was snap-fit to 

the PVC support block at the exterior. 

 

Panel Construction:  The wood panel members consisted of laminated veneer lumber 

(LVL).  The corners were of mortise and tenon construction, glued and secured with one 

(1) #7 by 1-1/4" screw per corner at the interior face of the sash located 1" from stile ends.  

The extruded aluminum cladding corners at the exterior of the sash were square cut, coped, 

silicone sealed and snap-fit to the wood sash members.  A vinyl panel wedge was 

employed at each end of the cladding stiles.  A continuous bed of sealant was employed 

between the aluminum frame cladding and the sash and also between the sill support block 

and sash to create the exterior water seal.  The stationary panel employed a wood filler 

block between the frame head and the top rail of the panel.  The stationary panel and filler 

bar were anchored to the frame at the head and jambs through the frame with #8 by 2-1/8" 

screws spaced approximately 19" on center.  The bottom rail of the stationary panels 

employed a continuous bed of silicone sealant between the bottom rail and the cladding on 

the support block.  The bottom rail of the sash was set in a continuous bed of silicone 

sealant.  The active panel employed a vinyl drip leg at the bottom rail.  A closed cell foam 

tape was employed between the bottom rail and vinyl drip leg and secured with #6 by 1" 

screws spaced approximately 6" on center.  Silicone sealant was also employed over the 

face of the drip leg joint to create a water tight seal at the exterior.  The stationary panel 

interlock stile employed an extruded aluminum coverstrip interlock that employed silicone 

sealant and was secured with #8 by 1" screws spaced approximately 22" on center.  The 

active panel interlock stile employed a vinyl cap cover and a vinyl interlock and secured 

with #6 by 1" screws spaced 8" to 10" on center. 

 

Screen Construction:  The screen frame consisted of extruded aluminum.  The corners 

were mitered, corner keyed and secured with two (2) #7 by 1/2" screws per corner.  The 

screen utilized fiberglass mesh which was secured with a continuous rubber screen spline. 
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Test Specimen Description:  (Continued) 

 

Hardware: 

 

Description    Quantity Location 

 

Handle set         1  Active panel, 38-1/2" from bottom  

rail 

 

2-point lock and keeper       1  Active and passive panels 38-1/2" 

from bottom rail 

 

Stainless steel track cap       1  Interior sill track 

 

Stainless steel tandem roller       2  Bottom rail of active panel, 7" from 

panel ends 

 

Bumper stop with retainer       1  Interior corners at head 

 

Vinyl guide block        2  Active panel, top rail 4" from ends 

 

Drainage: 

 

Description    Quantity Location 

 

1.000" long by 0.125" wide slot      3  Interior sill screen track located 

1" from sill ends 

 

1.000" leg removal        2  Exterior sill leg 1" from sill ends 

 

Installation:  The specimen was installed into a nominal 2x6 wood surround at the head 

and jambs which was then installed into a 2x10 wood buck.  The specimen utilized an 

applied vinyl nail flange at the head and jambs which was set onto a continuous bed of 

silicone sealant and secured to the wood buck with 2" roofing nails spaced approximately 

7" on center.  Silicone sealant was also applied over the nail heads.  The frame was secured 

to the buck with #10 by 2-1/2" screws spaced 6" from ends and one (1) at each vertical 

panel member at the head, the jambs employed one (1) 6" from ends and at midspan.  The 

fiberglass sill was set in a continuous bed of silicone sealant. 
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Test Results:  The results are tabulated as follows: 

 

Paragraph Title of Test - Test Method Results   Allowed 

5.3.1  Operating Force per ASTM E 2068 

5.3.1  Initiate Motion  134 N (30 lbf)  180 N (40 lbf) 

2.2.19.5.1 Maintain Motion  80 N (18 lbf)  115 N (25 lbf) 

Latches   18 N (4 lbf)  100 N (22.5 lbf) 

 

5.3.2  Air Leakage Resistance per ASTM E 283  See Note #1 

5.3.2  75 Pa (1.6 psf)   0.20 L/s/m²  1.5 L/s/m² 

2.1.2      (0.04 cfm/ft²)  (0.3 cfm/ft² max.) 

 

5.3.2.2  Canadian Infiltration/Exfiltration   Level A3 

5.3.2.2  75 Pa (1.6 psf) Infiltration 0.20 L/s/m²  0.50 L/s/m² max. 

(0.04 cfm/ft²)  (0.10 cfm/ft² max.) 

75 Pa (1.6 psf) Exfiltration <0.05 L/s/m²  0.50 L/s/m² max. 

(<0.01 cfm/ft²)  (0.10 cfm/ft² max.) 

 

Note #1:  The tested specimen meets (or exceeds) the performance levels specified in 

AAMA/WDMA/CSA 101/I.S.2/A440-05, AAMA/WDMA/CSA 101/I.S.2/A440-08 and 

ANSI/AAMA/NWWDA 101/I.S.2-97 for air leakage resistance. 

 

5.3.3.2  Water Penetration Resistance per ASTM E 547 See Note #2 

5.3.3.2 

2.1.3 

 

5.3.4.2  Uniform Load Deflection per ASTM E 330  See Note #2 

5.3.4.2 

2.1.4.1 

 

5.3.4.3  Uniform Load Structural per ASTM E 330  See Note #2 

5.3.4.3 

2.1.4.2 

 

Note #2:  The client opted to start at a pressure higher than the minimum required.  Those 

results are listed under "Optional Performance”. 

 

5.3.5  Forced Entry Resistance per ASTM F 842 

5.3.5  Type:  A   Grade:  10 

2.1.8  Disassembly Test  No entry  No entry 

Test A1 through A6  No entry  No entry 

Hardware Manipulation Test No entry  No entry 

Panel Manipulation Test No entry  No entry 
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Test Results:  (Continued) 

 

Paragraph Title of Test - Test Method Results   Allowed 

 

5.3.6.3.  Deglazing Test per ASTM E 987 

5.3.6.3  In operating direction – 320 N (70 lbf) 

2.2.19.5.2       Left stile   1.02 mm (0.04") 11.4 mm (0.45") 

Right stile   1.02 mm (0.04") 11.4 mm (0.45") 

 

In remaining direction – 230 N (50 lbf) 

 

Top rail   1.02 mm (0.04") 11.4 mm (0.45") 

Bottom rail  1.27 mm (0.05") 11.4 mm (0.45") 

 

Optional Performance 

 

4.4.2.6  Water Penetration Resistance per ASTM E 547 and ASTM E 331 

4.4.2.6  (with and without screen) 

4.3  290 Pa (6.06 psf)  No leakage  No leakage 

 

4.4.2.6  Uniform Load Deflection per ASTM E 330 

4.4.2.6  (Deflections were taken on the interlock stile) 

4.4.1  (Loads were held for 60 seconds) 

1440 Pa (30.08 psf) (positive)   34.8 mm (1.37") See Note #3 

1440 Pa (30.08 psf) (negative)  34.0 mm (1.34") See Note #3 

 

Uniform Load Deflection per ASTM E 330 

(Deflections were taken on the frame anchor points) 

(Loads were held for 60 seconds) 

1440 Pa (30.08 psf) (positive)   0.25 mm (0.01") See Note #3 

1440 Pa (30.08 psf) (negative)  1.02 mm (0.04") See Note #3 

 

Note #3:  The deflections reported are not limited by AAMA/WDMA/CSA 101/I.S.2/A440-

05, AAMA/WDMA/CSA 101/I.S.2/A440-08 and ANSI/AAMA/NWWDA 101/I.S.2-97 for 

this product designation.  The deflection data is recorded in this report for special code 

compliance and information only. 
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Test Results:  (Continued) 

 

Paragraph Title of Test - Test Method Results   Allowed 

 

4.4.2.6  Uniform Load Structural per ASTM E 330 

4.3.2.1  (Permanent sets were taken on the interlock stile) 

4.4.2  (Loads were held for 10 seconds) 

2160 Pa (45.11 psf) (positive)   1.78 mm (0.07") 7.11 mm (0.28") max. 

2160 Pa (45.11 psf) (negative)  0.76 mm (0.03") 7.11 mm (0.28") max. 

 

Uniform Load Structural per ASTM E 330 

(Permanent sets were taken on the frame anchor points) 

(Loads were held for 10 seconds) 

2160 Pa (45.11 psf) (positive)   0.25 mm (0.01") 3.05 mm (0.12") max. 

2160 Pa (45.11 psf) (negative)  <0.25 mm (<0.01") 3.05 mm (0.12") max. 

 

Drawing Reference:  The test specimen drawings have been reviewed by Architectural Testing, 

Inc. and match the test specimen reported herein. 

 

Detailed drawings, representative samples of the test specimen and a copy of this report will be 

retained by Architectural Testing, Inc. for a period of four years from the original test date.  The 

above results were secured by using the designated test methods and they indicate compliance 

with the performance requirements of the above referenced specification.  This report does not 

constitute certification of this product, which may only be granted by the certification program 

administrator.  This report may not be reproduced, except in full, without the approval of 

Architectural Testing, Inc. 

 

For ARCHITECTURAL TESTING, INC. 

 

 

 

 

         

Audrey S. Matis     Wanda L. Matis 

Senior Technician     Senior Project Manager 

 
ASM:wlm/hlc 

 

Attachments (pages): 

 Appendix-A:  drawings (54) 
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Revision Log 

 

 

Rev. #  Date  Page(s)   Revision(s)    

0  11/26/08 N/A    Original report issue 
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Drawings 

 

 














































































































